
 

 

FOULING OF MICROFILTRATION MEMBRANES DURING FILTRATION 

OF WASTEWATER EFFLUENT FOR WATER REUSE: MECHANISMS, 

EFFECTS, AND CONTROL 

 

A Dissertation 

by 

KUNAL GUPTA  

 

Submitted to the Office of Graduate and Professional Studies of 

Texas A&M University 

in partial fulfillment of the requirements for the degree of 

 

DOCTOR OF PHILOSOPHY 

 

Chair of Committee,  Shankaraman Chellam 

Committee Members, Scott Socolofsky 

 Ying Li 

 Jacqueline Ann Aitkenhead-Peterson 

Head of Department, Robin Autenrieth 

 

 

May 2021 

 

Major Subject: Civil Engineering 

 

Copyright 2021 Kunal Gupta



 

ii 

 

ABSTRACT 

 

This research investigates the performance of polyvinylidene fluoride (PVDF) 
[...]
standard blocking model fits and presence of sub 0.1 µm particles in the feed water. 

Adsorption of low molecular weight molecules [66, 97], intercalation of < 200 nm colloids 

[98], 0.02 – 0.5 µm “meso-particles” [99], and submicron colloids [18] on pore walls 

inside the membrane matrix have all been implicated in long-term hydraulically 

irreversible fouling. Since the untreated wastewater effluent formed a thick cake layer 

completely obscuring all pores (Figure 4d) resulting in the least extent of irreversible 

fouling over the long-term, it appears that the formation of a ‘dynamic secondary 

membrane’ decreases exposure of pores to foulants reducing irreversible fouling [91, 100]. 

To further confirm our hypothesis that particles entering membrane pores causing 

irreversible fouling, I monitored MF fouling during re-filtration of its own permeate as 

discussed next. 

(a) HAOP pretreatment (b) PAC pretreatment (c) cPVDF pretreatment 



 

32 

 

Re-filtration of MF permeate reduced reversible fouling but increased irreversible 

fouling 

 

Figure 11 Instantaneous transmembrane pressure profiles over 9 successive filtration and hydraulic 

backwashing cycles for microfiltered wastewater effluent. The particle size distribution of the MF 

effluent is shown in the inset. 

As summarized in Figure 11, hydraulic backwashing well-controlled overall 

fouling over multiple filtration/regeneration cycles during MF of its own permeate 

compared to that of the raw effluent. For example, at the end of the 1st cycle, reversible 

fouling contributed 78% to the total fouling (Figure 3b) whereas for MF permeate it only 

contributed 47% to the total fouling (Figure 11) with a similar trend for the successive 8 

cycles. In contrast, the extent of irreversible fouling with MF effluent was more 

pronounced. For example, the pressure at the start of 9th cycle was 150% of the pressure 

at start of 1st cycle for MF permeate (Figure 11) compared with only 120% in the case of 

untreated effluent (Figure 3b). These results are consistent with irreversible fouling 

0 40 80 120 160 200 240 280 320 360

0

3

6

9

12

15

18

0.01 0.1
0

1

2

3

4

5

6

7

 

Microfiltered efflluent

T
ra

n
s

m
e

m
b

ra
n

e
 p

re
s

s
u

re
, 

k
P

a

Specific volume filtered, L/m
2

 

 

R
e
la

ti
v
e
 f
re

q
u
e
n
c
y
 

(I
n
te

n
s
it
y
 w

e
ig

h
te

d
 %

)

Particle diameter (m)

0 1 2 3 4 5 6 7 8 9

Backwash number



 

33 

 

caused by nanocolloids (sub 100 nm, Figure 11 inset) that enter and specifically interact 

with membrane pores nominally rated at 100 nm in our case [35, 63] resulting in poor 

recovery by backwashing. 

Conclusions 

The progression of hydraulically irreversible surface deposition of EfOM was 

inferred to be initiated by the deposition of relatively hydrophobic species which 

conditioned the membrane surface for the further deposition of more hydrophilic species. 

This two-step mechanism is similar to NOM fouling of MF/UF [21, 35] during surface 

water treatment even though there are characteristic differences between EfOM in 

wastewater effluent and NOM in surface water [34, 72, 101, 102]. For example, EfOM 

contains additional bulk organic matter in the form of soluble microbial products, 

extracellular polymeric substances, and biodegradation products of anthropogenic 

organics, which result in the dissimilar performance of conventional water treatment 

processes with iron coagulation removing only ~40% EfOM but nearly 60% NOM [71]. 

In contrast, our results suggest that differences in organic matter characteristics may not 

be the most dominant factor in determining the cumulative extent of deposition and/or 

fouling behavior for MF/UF, but it may affect the kinetics of fouling. 

The disparity between the magnitude of EfOM removal by adsorption pretreatment 

and the extent of reversible and irreversible fouling implies that only a specific organic 

fraction dominates MF/UF fouling [16, 74, 86]. Importantly, this demonstrates that total 

DOC concentration, which is commonly considered by practitioners as a fouling indicator, 



 

34 

 

should not be an accurate fouling predictor, which is confirmed by literature reports of 

feedwaters with higher DOC exhibiting lower fouling propensity [32, 82]. Further, our 

results point to the irreversible attachment of feed water constituents to the membrane 

surface is not the dominant reason for permeability loss, which is instead dominated by 

adhesion inside the pores internal to the membrane matrix. Hence, the hydrodynamic size 

of EfOM is an important determinant of fouling propensity and hydraulic reversibility.  

In this study, I monitored multiple successive filtration/backwashing cycles using 

a popular commercially available hydrophobic membrane. Hence, our results need to be 

cautiously extrapolated to other membranes, since long-term fouling and regeneration by 

backwashing will strongly depend on their material of construction, which will control 

initial specific foulant-membrane interactions, in turn determining foulant-foulant 

interactions as filtration progresses. 

  



 

35 

 

CHAPTER III  

PRE-CHLORINATION EFFECTS ON FOULING DURING 

MICROFILTRATION OF SECONDARY MUNICIPAL WASTEWATER 

EFFLUENT  

 

Introduction 

Even though secondary-treated municipal wastewater effluents are almost always 

chlorinated prior to microfiltration (MF) and ultrafiltration (UF) to reduce biofouling 

during potable reuse [9, 48, 49], there is a lack of detailed information ascertaining the 

effects of pre-chlorination on low-pressure membrane fouling [103] with most previous 

work focusing only on non-disinfected feedwaters e.g. [52, 66]. On the other hand, 

aqueous phase chlorine reactions with dissolved organic matter (DOM) and associated 

alterations have been extensively studied in the context of drinking water treatment [104, 

105] and known to modify DOM structure, functionality, and polarity (e.g., bond cleavage 

and increasing hydrophilicity arising from thiol oxidation to sulfonic acid). Additionally, 

the nature and extent of physicochemical DOM alterations have been reported to undergo 

a transitional change as a function of the applied NaClO dose, i.e. its behavioral trends 

change at a threshold chlorine concentration [50, 51]. For example, the effective size of 

model organic compounds (bovine serum albumin and dextran) and biopolymers 

increased at low chlorine concentrations whereas their size decreased at higher dosages 

 
 Reprinted with permission from “Pre-chlorination effects on fouling during microfiltration of secondary municipal 

wastewater effluent”, Gupta, K and S. Chellam, Journal of Membrane Science, 620, 118969, Copyright 2020 by 

Elsevier. 



 

36 

 

[50]. Low dosages also enhanced the tendency of proteins and humic acids to sorb onto a 

hydrophobic surface, which reversed at higher doses [51]. Additionally, changes in 

organics’ size (in relation to membrane pore diameter) will influence pore blocking 

whereas changes in functionality and/or polarity will impact its specific interactions with 

membranes, both of which impact fouling kinetics and mechanisms [106-108]. 

Importantly, effluent organic matter (EfOM), which refers to DOM in municipal 

wastewater effluent is comprised of both DOM from surface water and soluble microbial 

products i.e. biopolymers [34]. Therefore, I hypothesized that analogous to DOM in 

surface water, EfOM will undergo dose-dependent transformations in its structure and 

functional groups upon chlorination that will influence its interaction with membrane 

surfaces thereby changing MF fouling behavior during wastewater reclamation. 

To date, the vast majority of investigations of pre-chlorination for MF/UF 

pretreatment have been restricted to surface water [103], which to our knowledge have 

also not systematically analyzed the role of chlorine dose on fouling behavior. Further, 

results available to date are contradictory with chlorination reportedly increasing fouling 

in some cases [109, 110] and mitigating it in others [111, 112]. Fouling reduction has been 

attributed to lower bacterial and extracellular polymeric substances (EPS) loading and the 

formation of a more porous cake layer [112]. Paradoxically, the breakdown of large 

molecular weight components has been invoked as an explanation for both reduction [111] 

and aggravation of fouling [109]. Hence, consistent explanations for the empirically 

observed differences in fouling behavior upon chlorination are lacking. 



 

37 

 

In this manuscript, I pursue clues to physicochemical interactions [113] between 

chlorinated EfOM and a commercially available hollow fiber polyvinylidene fluoride 

(PVDF) microfilter to ascertain fouling trends during filtration and backwashing using the 

extended Derjaguin-Landau-Verwey-Overbeek (XDLVO) theory [114-117]. Our 

objective is to elucidate the impacts of chlorination-influenced changes in EfOM on 

physical and chemical interactions with a microfilter and associated hydraulically 

(ir)reversible fouling. To this end, experiments incorporating multiple filtration-

backwashing cycles were performed with raw and chlorinated effluents over a range of 

concentrations. EfOM effective hydrodynamic size and its non-covalent (Lifshitz-van der 

Waals and Lewis acid-base) interactions with the membrane were systematically 

characterized before and after adding chlorine to gain a comprehensive understanding of 

the effects of pre-chlorination. Interfacial free energies of adhesion between the membrane 

surface and EfOM (raw and chlorinated) were estimated using XDLVO theory. The 

effects of chlorination-induced changes in EfOM physicochemical properties and 

consequent interactions were evaluated in terms of its sorption tendency and streaming 

potential as a measure of its fouling propensity. Additionally, fouling resulting from 

thermodynamic resistance of gel layer [118, 119] and due to the adsorption/deposition of 

foulants [120, 121] will be affected by changes in EfOM character. Therefore, constant 

flux blocking laws [76, 78] were also employed to capture fouling mechanisms as affected 

by chlorination. 

  



 

38 

 

Materials and methods 

Source water 

An effluent sample was collected from the 9.5 million gallons per day (MGD) 

conventional activated sludge Carter’s Creek municipal wastewater treatment plant in 

College Station, Texas on February 21, 2019, after UV disinfection and just prior to 

discharge. This sample had a pH of 8.02 ± 0.12, turbidity of 2.1 ± 0.5 NTU, EfOM 

concentration of 7.75 ± 0.101 mg/L measured as dissolved organic carbon (DOC), 

UVA254 of 0.165 ± 0.007 cm-1, chemical oxygen demand (COD) of 21 ± 3.4 mg/L, and 

alkalinity of 160 ± 13 mg/L as CaCO3. The ammonia concentration was very low (close 

to the detection limit of 0.01 mg/L NH3-N) and the total N was 19.6 ± 2.3 mg N/L. 

Samples were filtered with 0.45 µm polyethersulfone disc filters (PES, Pall Corp.) within 

24 h of collection, stored in the dark at 4 °C, and brought to room temperature immediately 

before use. 

Chlorination of wastewater effluent samples 

A 10,000-mg/L stock solution of NaClO was freshly prepared each time from 

household bleach solution for appropriate dosing, 1.5 to 15 mg/L of NaClO (free chlorine 

measured in the range 1.35 to 13.5 mg/L) to the wastewater effluent, which encompasses 

engineering practice and is comparable to other publications [48, 51, 109, 111]. Dosing 

was carried out in 1 L amber bottles with Teflon lined caps after a thorough cleaning to 

make them demand-free by immersing in a 0.1 % bleach solution overnight and drying in 

a muffle furnace at 250 °C for 4 hours. Bottles were well-mixed following chlorine 



 

39 

 

addition and stored in the dark for 24 hours, after which 150 mL of chlorinated effluent 

was taken for characterization and the remaining 850 mL was used for the MF 

experiments. In all cases, no residual free chlorine was detected at the end of 24-hours as 

in earlier studies [51, 122] and the pH remained at 8.0 ± 0.10 owing to its high buffering 

capacity. 

Microfiltration 

Membrane and filtration module 

PVDF hollow fiber membranes with 1.29 mm outer diameter and 0.71 mm inner 

diameter (Aria™, Pall Corp.) nominally rated at 0.1 µm were prepared for each 

experiment by potting four 18.5 cm long fibers (active filtration area of 30 cm2) in 

transparent 15 mm PVC tubes using epoxy resin. Outside-in MF was accomplished by 

closing fiber lumens at one end and leaving them open at the other end. Before 

experimentation, following manufacturer recommendations, modules were thoroughly 

rinsed with ultrapure water to remove the biocide preservative (NaN3), followed by a 50% 

ethanol solution for pore wetting, and again rinsed multiple times with ultrapure water. 

Filtration setup and experimental procedure 

Each experiment at a predetermined NaClO dose (0, 1.5, 2.5, 5, 7.5, 10, and 15 

mg/L) consisted of five forward filtration cycles with intermittent backwashing performed 

using a custom-made bench-scale apparatus [123]. Each cycle began with flushing the 

module with the feed water. The second step was constant flux filtration at 90 L/m2·h by 

pumping feed water to the shell side of the module and collecting permeate from the lumen 



 

40 

 

side. After forward filtration for 30 minutes (i.e. a specific volume of 45 L/m2), the feed 

pump was switched off after which backwashing was performed also at 90 L/m2·h for 3 

minutes using ultrapure water. Finally, the module was gravity drained and emptied to 

remove the backwashing water and dislodged foulants before commencing the next cycle. 

This procedure was repeated five times for each NaClO dose, i.e. 5 forward filtration and 

backwashing cycles. At the end of every experiment, i.e. after 5-cycles, parameters 

determining the overall membrane performance such as the cumulative extent of 

irreversible fouling (𝑅𝑖𝑟
𝑇𝑜𝑡𝑎𝑙) and the average initial fouling rate (

𝑑𝑇𝑀𝑃

𝑑𝑡
)

𝑎𝑣𝑔
 were calculated 

[12]: 

𝑅𝑖𝑟
𝑇𝑜𝑡𝑎𝑙 = 𝑅5 − 𝑅1   (2) 

(
𝑑𝑇𝑀𝑃

𝑑𝑡
)

𝑎𝑣𝑔
=  

∑ (
𝑑𝑇𝑀𝑃

𝑑𝑡
)

𝑖

5
𝑖=1

5
  (3) 

where 𝑅1 and 𝑅5 are overall (membrane + foulant) Darcy resistances (m-1) at the beginning 

of the 1st and 5th cycle, respectively and (
𝑑𝑇𝑀𝑃

𝑑𝑡
)

𝑖
 is the fouling rate (kPa/h) during the first 

five minutes of an individual filtration cycle i. 

Quality assurance comprised of repeating entire 5-cycles of forward and reverse 

filtration at 0, 2.5, and 7.5 mg/L NaClO as shown in SI Figure A-5 from which fouling 

parameters in Equations 2 and 3 were calculated. These chlorine dosages were chosen 

because they represent different physicochemical conditions and fouling mechanisms 

(discussed later under Results and discussion) thereby increasing the stringency of our 

quality assurance protocols. Mann-Whitney U tests revealed no statistical differences 

between the instantaneous pressure values obtained from these duplicate experiments at 



 

41 

 

95% confidence. Additionally, the relative percentage difference values for the fouling 

parameters were low, ranging between 0.05 <𝑅1< 2%, 0.06 < 𝑅5 < 2.7%, 1.4 < 𝑅𝑖𝑟< 6.4%, 

and 1.5 < (
𝑑𝑇𝑀𝑃

𝑑𝑡
)

𝑎𝑣𝑔
< 8% demonstrating statistically consistent laboratory protocols. 

Hence, the hydraulic behavior of membranes and results obtained over the entire course 

of experimentation could be quantitatively compared validating our findings. 

Colloidal PVDF (cPVDF) particles preparation and sorption tendency estimation 

cPVDF particles having the same composition of the MF membrane were prepared 

[74, 75, 123] and used as a surrogate to estimate the sorption tendency of the wastewater 

effluent components towards the microfilter [74, 86]. The concentration and method for 

the preparation of cPVDF particles were based of our previous work [123]. Briefly, a 2% 